PAULR, LEPAGE
GOVERNOR

STATE OF MAINE
DEPARTMENT OF

ENVIRONMENTAL PROTECTION

October 17, 2017

Mr. Scott M. Firmin, P.E.
Portland Water District

225 Douglass St., Box 3553
Portland, ME, 04104
sfirmini@pwd, org

are e ™
PAUL MERCER
COMMISSIONER

Sent via electronic mail

Delivery confirmation requested

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEQ102237

Maine Waste Discharge License (WDL) Application #W007182-6C-H-R

Finalized MEPDES Permit

Dear Mr. Firmin:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection. Please read this permit/license renewal and
its attached conditions carefully. Compliance with this permit/license will protect water quality.
[...]
(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water guality reserves {15% - to allow for new or
changed discharges or non-point sources).

{7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This
analysis does not consider watershed wide zllocations for fresh water discharges.

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests
should then be conducted.

(9) pH and Total Residual Chiorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be
conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Comments:

Revised July 1, 2015 Page 4 DEPLW 0740-H2015




ATTACHMENT D




Protocol for Nitrogen Sample
Collection and Analysis for Waste Water Effluent

Approved Analytical Methods (from Table 1 B of Part 136 per the 2012 Method Update
Rule): (laboratory must be certified for any method performed)

Total Kjeldahl Nitrogen (TKN):

- Manual digestion and SM4500-Norg B-97 or | ASTM D3590- | I-4515-9145
distiltation or gas diffusion | C-97 and SM4500-NH3 | 02 (06) (A)
followed by any of the B-97.
following _
Titration SM4500-NH3 C-97 1 ASTM D3590- | 973.48.3
89, 02 (A)

Nesslerization

ASTM D1426-08 (A)

Electrode

SM4500-NH3 D-97 or

E-97

ASTM D1426-08 (B)

Semi-automated phenate

EPA 350,1 Rev. 2.0

{1993)

“SMA500-NH3 G-07 or H-97

Manual phenate, salicylate,

or other substituted
phenols in Berthelot
reaction hased methods

SM4500-NH3 F-1997

Automated methods for TKN that do not require manual digestion

Autamated phenate, EPA 351.1 (1978) 1-4551-788
salicylate, or other
substituted phenols in
Berthelot reaction based
methods colorimetric (auto
digestion and distillation) . '
Semi-automated block EPA SM4500- ASTM D3590- | -4515-9145
digestor colorimetric 351.2, Norg D-97 |02 {(06) (B)
(distillation not required) Rev. 2.0

‘ ’ {1993}

Maine DEP, August 30,
2017 Page D1




Nitrate + Nitrite (NO3 + NO2):

Cadmium reduction, Manual SM4500-NO3 ASTM D3867-04 (B)
, E-00
Cadmium reduction, EPA 353.2, SM4500-NO3 F- | ASTM 1-4545-852
Automated, or Rev. 2.0 00 D3867-
. (1993) " 04(A)
Automated hydrazine j SM4500-NO3 H-00
lon chromatography EPA 300.0, SM4110 B-00 or | ASTM 993.303
Rev. 2.1 - C-00 D4327-03 :
(1993) and
EPA 300.1,
rev. 1.0
(1997}
CIE/UV SM4140 B-97 ASTM ASTM
' N6508-00 | D6508,
{05) Rev. 2

Samp!e Collection: The Mame DEPis requestmg that nitrogen analysis be conducted
on composite effluent samples, unless a facility’s Permit specifically designates grab
sampling for this parameter. Facilities can use individual collection bottles or a single
jug made out of glass or polysthylene. Bottles and/or jugs should be cleaned prior to
each use with dilute H,SO4. This cleaning should be followed by several rinses with
distilted water: Commercially purchased, pre-cleaned sample containers are an
acceptable aiternative. The sampler hoses should be cleaned; as needed.

Sample Preservation: During compositing the sample must be at 0-6 degrees C
(without freezing). If the sample is being sent to a commercial laboratory or anainIs
cannot be performed the day of collection then the sample must be preserved using
H»S04 to obtain a sample pH of <2 su and refrigerated at 0-6 degrees C (without
freezing). The holding time for a preserved sample is 28 days.

Lahoratory QA/QC: Laboratories must follow the appropriate QA/QC procedures that
are described in each of the approved methods.

Sampling QA/QC: If a compasite sample is being collected using an automated
sampler, then once per month run a blank on the composite sampler. Automatically,
draw distilled water into the sample jug using the sample collection line. Let this water
set in the jug for 24 hours and then analyze for total nitrogen. Preserve this sample as
described above.

Page D2




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
WASTE DISCHARGE LICENSE

FACT SHEET

Date: October 16, 2017

MEPDES PERMIT: ME0102237
WASTE DISCHARGE LICENSE:  W007182-6C-H-R

NAME AND ADDRESS OF APPLICANT:
PORTLAND WATER DISTRICT
225 DOUGLAS STREET, P.O. BOX 3553
PORTLAND, MAINE 04104
COUNTY: CUMBERLAND
NAME AND ADDRESS WHERE DISCHARGE OCCURS:
PEAKS ISLAND FACILITY
15 WELCH STREET
PORTLAND, MAINE 04108

RECEIVING WATER / CLASSIFICATION: CASCO BAY/CLASS SB

COGNIZANT OFFICIAL AND TELEPHONE NUMBER:

MR. SCOTT FIRMIN, PE

DIRECTOR OF WASTEWATER SERVICES
PORTLAND WATER DISTRICT

(207) 774-5961 ext. 3077

sfirmin@pwd.org



mailto:sfirmin@pwd.org

MEO0162237 FACT SHEET Page 2 of 20
W007182-6C-H-R

1. APPLICATION SUMMARY

a. On December 10, 2016, the Department of Environmental Protection (Department)
accepted as complete for processing an application from the Portland Water District (PWD)
for renewal of combination Waste Discharge License (WDL) # W007182-6C-F-R / Maine
Pollutant Discharge Elimination System (MEPDES) permit # ME0102237, which was
issued by the Department on June 5, 2012 for a five-year term. The 6/5/12 permit
authorized the monthly average discharge of an unspecified quantity of secondary treated
wastewater from a publicly owned treaiment works (POTW) with a design capacity of 0.20
million gallons a day (MGD) to Casco Bay, Class SB, in Portland, Maine.

2. PERMIT SUMMARY
a. Terms and conditions
This permitting action is different from the June 5, 2012 permit in that it:
L. Eliminates the waiver for percent removal requirements for biochemical oxygen

demand (BODs) and total suspended solids (T'SS) when influent strength is less
than 200 milligrams per liter (mg/L);

2. Reduces the monitoring and reporting requirement for BODs and TSS from 1/Week
to 2/Month;
3. Amends the whole effluent toxicity (WET) screening monitoring period from 12

months prior to permit expiration to 24 months prior to permit expiration; and

4, Establishes effluent monitoring and reporting requirements for total Kjeldahl
nitrogen (TKN), nitrite nitrogen plus nitrate nitrogen and total nitrogen.

b. History: The most recent relevant licensing and permitting actions include the following:

June 1993 - The Peaks Island secondary wastewater treatment facility began operating,
eliminating previously untreated wastewater discharges from the island.

September 23, 1993 — The USEPA issued a renewal of NPDES permit #ME0102237 for a
five year term.

September 13, 1996 — The USEPA modified NPDES permit #ME0102237 by changing the
testing frequencies for settleable solids, pH, and total residual from daily to 5 days/week
for the period of non-chlorination (from September 30 through

May 10). The fecal coliform daily maximum limit of 15/100 ml was changed to 50/100 ml.

May 13, 1998 — The PWD applied for renewal of NPDES permit #MEQ102237 for the
Peaks Island facility. Department files do not indicate a final action on this application.




MEO0102237 FACT SHEET Page 3 of 20
W007182-6C-H-R

2. PERMIT SUMMARY (cont’d)

May 13, 2000 — The Department issued renewal WDL #W007182-5L-C-R for a five year
term.

May 23, 2000 — The Department modified the May 15, 2000 permit by establishing interim
average and maximum concentration limitations for mercury.

January 12, 2001 — The State of Maine received authorization from the USEPA to
administer the NPDES permitting program. From that date forward, the permitting program
has been referred to as the MEPDES permit program and permit #ME(102237 (same as the
NPDES permit number) has been used as the primary reference number for the PWD
facility.

August 14, 2002 - The Department issued WDL #W-007182-5L-D-M / MEPDES Permit
#ME0102237 for the discharge of a monthly average of 0.2 MGD of secondary treated
municipal wastewater from the Peaks Tsland facility to Casco Bay incorporating the terms
and conditions of the MEPDES permit program into the license. The Permit/WDL was
issued for a five-year term.

September 17, 2007 - The Department issued WDL #W007182-5L-E-R / MEPDES Permit
#ME0102237 for the discharge of 2 monthly average of 0.2 MGD of secondary treated
municipal wastewater from the Peaks Island facility to Casco Bay incorporating the terms
and conditions of the MEPDES permit program into the license. The Permit/WDL was
issued for a five-year term.

June 5, 2012 — The Department issued combination WDL #W007182-6C-F-R/MEPDES
Permit #ME0102237 for a five year term.

December 7, 2016 — The permittee submitted a timely and complete General Application to
the Department for renewal of the June 5, 2012 permit. The application was accepted for
processing on June 10, 2016 and was assigned WDL #W007182-6C-H-R / MEPDES
#ME0102237.

¢. Source Description: The facility is located on Island Avenue at Welch Street and treats
domestic wastewaters from residential sections of Peaks Island. There are no significant
industrial users contributing flows greater than 10% of PWD’s influent flow. PWD
maintains a separated sewage collection system with no combined sewer overflows. The
facility does not receive and treat any septage. Flow to the plant is primarily via gravity;
however Peaks Island also has three grinder type pump stations located on opposite ends of
the island. The pump stations are located on Centennial Street, Torrington Point, and
Ryefield Street. PWD is responsible for operations and maintenance of all sewer lines as
well as storm drains on the island.

A map showing the location of the facility and the receiving water is included as Fact Sheet
Attachment A.




MEO0102237 FACT SHEET Page 4 of 20
W007182-6C-H-R

2. PERMIT SUMMARY (cont’d)

d. Wastewater Treatment: The Peaks Island wastewater treatment facility began operating in
June 1993. The facility is an activated sludge plant utilizing sequencing batch reactor
(SBR) technology, chlorination, and dechlorination to provide secondary level treatment of
residential wastewater on the island. Operation is typically automated, but in times of
emergency the operations can be performed manually. Wastewater treatment is achieved
through cycled batch reaction sequences consisting of: fill, aerate with diffused air, settle,
and decant, alternated between two reactor tanks. In 2015, PWD installed an ultraviolet
(UV) disinfection system. The former chlorination and dechlorination method of
disinfection via sodium hypochlorite and sodium bisulfate, respectively, is now used as a
back up to the UV system. Treated wastewater is discharged to Casco Bay through Outfall
#001A, a 12-inch diameter HDPE pipe extending 555 feet into the bay to a depth of
approximately 36 feet at mean low water. The end of the outfall pipe is equipped with an
approximately 16.5-foot length of 12-inch diameter HDPE pipe with five 3-4-inch
diffusers.

The facility has a wet scrubber odor control system. Screenings are transported to the
Portland wastewater facility on the mainland at 500 Marginal Way, and ultimately disposed
of at the Ecomaine landfill. Sludge is thickened periodically in a rotating drum thickener
and then transported to the Portland wastewater facility by vacuum truck and barge.

See Attachment B of this Fact Sheet for a facility schematic.

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require the application of best practicable
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters
attain the State water quality standards as described in Maine's Surface Water Classification
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 and Depariment
rule Surface Water Toxics Control Program, 06-096 CMR 530 (effective March 21, 2012), require
the regulation of toxic substances not to exceed levels set forth in Surface Water Quality Criteria
for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the
discharge of toxic pollutants such that existing and designated uses of surface waters are
maintained and protected.

4., RECEIVING WATER QUALITY STANDARDS

Classification of estuarine and marine waters, 38 M.R.S. § 469(1) classifies the estuarine and
marine waters lying within the boundaries of Cumberiand County and that are not otherwise
classified as Class SB waters. Standards for classification of estuarine and marine waters, 38
M.R.S. § 465-B(2) describes the standards for Class SB waters.




ME0102237 FACT SHEET Page 5 of 20
W007182-6C-H-R

5. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2014 Integrated Water Quality Monitoring and Assessment Repori,
prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water
Pollution Control Act lists the discharge as such:

Category 5-D: Estuarine and Marine Waters Impaired by Legacy Pollutants. All estuarine and
marine waters capable of supporting American lobster are listed in Category 5-D, partially
supporting fishing ("shellfish" consumption) due to elevated levels of polychlorinated
biphenyls (PCBs) and other persistent, bioaccumulating substances in lobster tomalley.

Category 5-B-1(a): Estuarine and Marine Waters Impaired for Bacteria Only — TMDL
Required (Waterbody 1D 804).

The Maine Department of Marine Resources (MEDMR) Pollution Area #13 (Sec Attachment
D of this Fact Sheet) Western Casco Bay and Islands (Cape Elizabeth to Falmouth) lists the
area where the discharge is located as prohibited to the harvesting of shellfish. The MEDMR
closes or restricts areas based on ambient water quality data that indicate the area did not meet
or marginally met the standards in the National Shellfish Sanitation Program. In addition,
MEDMR closes areas by default in the vicinity of outfall pipes associated with treated sanitary
wastewater discharges in the event of a failure of the disinfection system.

The Department has no information that the discharge from the permiitee, as conditioned,
causes or contributes to non-attainment of applicable Class SB water quality standards.

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS
a. Flow: The previous permit established a monthly average flow limit of 0.20 million gallons
per day (MGD) and a daily maximum reporting requirement. Both requirements are being

carried forward in this permitting action.

The Department reviewed 56 Discharge Monitoring Reports (DMRs) that were submitted
for the period of July 1, 2012 through April 14, 2017. A review of data indicates the

following:
Flow
Value Limit (MGD) Range (MGD) Mean (MGD)
Monthly Average 0.20 0.04 - 0.34 0.1
Daily Maximum Report 0.06 -0.34 0.2

This space intentionally left blank.




ME0102237 FACT SHEET Page 6 of 20
W007182-6C-H-R

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont’d)
b. Dilution Factors: The Department established applicable dilution factors for the discharge in

accordance with protocols established in Surface Water Toxics Control Program, 06-096 CMR
530 (last amended March 21, 2012). Dilution factors for the facility arc as follows.

Using plan and profile information previously submitted to the Department by the permittee
and the CORMIX model, the Department has determined the dilution factors for the
discharge of 0.20 MGD from the wastewater treatment facility are as follows:

Acute = 81:1 Chronic = 180:1 Harmonic mean (7 = 540:1

The harmonic mean dilution factor is approximated by multiplying the chronic dilution
factor by three (3). This multiplying factor is based on guidelines for estimation of human
health dilution presented in the USEPA publication, “Technical Support Document for
Water Quality-Based Toxics Control” (Office of Water; EPA/505/2-90-001, page 88).

c. BODsand TSS: Previous permitting action established, and this permitting action is carrying
forward, monthly average and weekly average BODs and TSS concentration limits of 30 mg/L